T;\U-'i S_"I‘ﬂ\n Co Enu. {'7;@ 'QU*M j]:;{/jTL
WATER SYSTEM

FEASIBILITY STUDY

for
SUMMIT LAKE
in
THURSTON COUNTY
WASHINGTON

Thurston County Public Works Department
Olympia. Washington 98502-6045

May 1991
GW*OM%

CONSULTING ENGINEERS




WATER SYSTEM FEASIBILITY STUDY
FOR
SUMMIT LAKE
IN
THURSTON COUNTY, WASHINGTON

MAY 1991

DISCLAIMER: ANY MENTION OF TRADE NAMES, COMMERCIAL
PRODUCTS, SERVICES OR SUPPLIERS IN THIS
PUBLICATION DOES NOT CONSTITUTE ENDORSEMENT
BY THURSTON COUNTY OR GRAY & OSBORNE, INC.

PREPARED FOR: THURSTON CO. DEPARTMENT OF PUBLIC WORKS
2000 LAKERIDGE DRIVE S.W.
OLYMPIA, WASHINGTON 98502-6045

PREPARED BY: GRAY & OSBORNE, INC.
701 DEXTER AVENUE N., #200
SEATTLE, WASHINGTON 98109
[...]
Filtration is generally provided by passing water through a bed of sand, a layer of
diatomaceous earth or a combination bed of coarse anthracite coal overlaying finer
sand. Filters are classified and named in a2 number of ways. For example, based
on application rate, sand filters can be classif ied as either slow or rapid; yet these
two types of filters differ in many more characteristics than just application rate.
They differ in their removal process, bed material, method of cleaning, and
operation. Based on the type of bed material, filters can be classified as sand,
diatomaceous earth, dual-media (coal-sand) or even multi-media in which a third

layer of high density sand is used.

VI-6



Current technologies that are in practice include:

Conventional Treatment (CT)
Direct Filtration (DF)

Slow Sand Filtration (SSF)
Diatomaceous Earth Filtration (DE)
Package Treatment Plants (PTP)

LA

Conventional Treatment

The term “conventional” treatment denotes a water treatment technique that
includes flocculation, sedimentation, and filtration processes. There are accepted
design criteria for sizing each of the processes used in conventional water
treatment plants. Conventional water treatment may be appropriate when the raw
water quality is not known or the raw water turbidity is high (>25 NTU).
Treatment technologies that are less expensive than conventional treatment will
provide an excellent quality finished water. The following is a discussion of the
water treatment technologies that will be considered for the water treatment plant.
See Figure 4 for depiction of a conventional treatment process.

Coagulants
Alum
Caagulation and Flocculation l%l Polymer
| 1
Iy
—
Sedimentation Basin |
Mixing Tank
Sludge to Sewer Chlorinator
or Dewatering/Disposal
Clear Well

Sand

Gravel

Filters

Finished Water

Pump to
u H5(ding, Tk Distribution Systsm

FIG. 4  CONVENTIONAL TREATMENT SCHEMATIC

VI-7



Direct Filtration

A direct filtration plant can include several different pretreatment unit processes,
prior to filtration, depending upon the application. In its simplest form, the
process includes only in-line filters preceded by chemical coagulant application and
mixing. The mixing requirement can be satisfied by influent pipeline turbulence
when the chemical coagulant is added to a pump impeller casing. In larger plants

with gravity filters, an open rapid-mix basin with mechanical mixers may be used.

Figure 5 illustrates the unit processes of a typical direct filtration plant. Note that
this is similar to the conventional process, but that it lacks the sedimentation step.

Coagulants
Alum
Q Polymer
|
[y \ \
T T | L
Coagulation and Flocculation Mixing Tank
Chlorinator
Clear Well
|

Sand

Gravel

Fllters

Finished Water

P_hmp to
L———j Helding Tank Distribution System

FIG. DIRECT FILTRATION SCHEMATIC

VI-8



Another variation of the direct filtration process consists of the addition of a
coagulant to the raw water followed by rapid mixing and flocculation. The
chemically conditioned and flocculated water is then applied directly to a dual or
mixed-media filter. Flocculation results in better performance of certain dual-

media filter designs for specific water supplies.

Since all solids removal in direct filtration takes place in the filters, this process is
limited to raw water turbidities of less than approximately 14 Nephelometric
Turbidity Units (NTUs). The principal advantage of direct filtration is that cost
savings up to 30% can be realized when compared with conventional water
treatment plants, as a result of elimination of the sedimentation basin and
equipment. Additional cost savings may be realized in decreased chemical use
because it requires less coagulation to produce a filterable floc compared to a
settleable floc. The quantity of sludge produced by direct filtration is less than
that produced by conventional treatment.

Disadvantages to the direct filtration process may include shorter filter run times,
inability to treat high turbidity raw water, and increased backwash water
requirements. Direct filtration plants may also require more operator attention to

produce a high quality effluent than a conventional plant.

Several types of filters are appropriate for the direct filtration process. Automatic
Valveless Gravity Filters (AVGF) units presently have the advantage of being
simple to operate, minimum maintenance, and small energy requirement. The
disadvantage to these units is that they are expensive to enclose by a building
because they are 21 feet tall. When placed outside the units are subject to freezing

and corrosion.

Several suppliers have pre-engineered direct filtration units that utilize both dual
and mixed media filter beds. These units include the piping and valving necessary
to provide automatic backwash of the filters initiated by either headloss,
increasing treated water turbidity or by both. The advantage of these units over
the AVGF units is that the effluent from the filter can be monitored and a
backwash initiated when the effluent turbidity reaches some preset level. AVGF
units backwash when the headloss reaches a certain level but a breakthrough of

VI-9



turbidity may occur prior to the headloss reaching that level. The predesigned
filter units are typically designed based on a loading rate of 5 gpm/f tz. The filter
bed media can be either a dual or mixed media. The disadvantage of predesigned
filter units with automatic backwash is that they require a high volume of
backwash water which is typically supplied by a pump. This backwash pumping
increases power demand resulting in greater expense. The greater volume of water

required for backwashing results in less net production of treated water.

Slow Sand Filtration
The slow sand filtration process differs significantly from conventional and direct
filtration. In addition to having a much lower loading rate (0.05 to 0.10 gpm/f t2),

slow sand filters:

1. Use biological processes as well as physical-chemical processes for

solids removal.
2, Use smaller sand particles in a single media filter bed.

3. Are not cleaned by backwashing but rather the top layer of sand

media is removed.

4, Have longer run times before head losses require media cleaning.

5. Require a period of ripening before the filter can be put into
service.

6. Require a high quality raw water with little variation in raw water
quality.

Since slow sand filters have much lower loading rates than the conventional or
direct filtration process, they require more area. Slow sand filters have the
advantage of being simple to operate and inexpensive to maintain. See Figure 6

for components of this process.

VI-10



Slow Sand Filter

Head Space Effluent Flow Control Structure
Adjustable
Raw Water Supernatant Water Weir
LT Clearwell
Supernatant  ji==- d- . :
Water Drain .
=K 3 DoQ e“.‘ g R l
s DR ERLDRS R DLRERRERRR RN DDA RO LRI h p— 5 7
Filtered Water Val
for Backfilling Drain Tile Flow Meter Controi Valve g
To Sewer or
Raw' Water
Source ¢é
FIG. 6 SLOW SAND FILTER SCHEMATIC Pt for
" Backfilling

-

Design Considerations

Slow sand filters are typically constructed as covered concrete basins with a 30-42
inch deep uniform sand filter bed over a 1 foot layer of support gravel. The
filters have a loading rate of 0.5 to 10 gpm/f t2. Two filters are required so water
production is not interrupted during the required ripening period and during
cleaning. A minimum of one foot of water must be maintained over the top of the
sand filter and flow through the filter must be continuous and uninterrupted to

assure optimum performance.

Cleaning is accomplished by scraping off 1 or 2 inches from the surface.

Typically, once the depth is reduced to 24 inches, new sand is added. The sand has
an effective size of 0.25 to 0.35 mm, and a uniformity coefficient of 2 to 3.
Effective size is defined as the 90% retained size of the sand; therefore, 10% of the
sand is finer than the effective size and 90% is coarser. The uniformity
coefficient is determined by dividing the 40% retained sieve size by the effective

size. The larger the uniformity coefficient, the less homogeneous the sand is.

Slow-sand filters produce poorer quality finished water at the beginning of a run
(right after scraping), and require a filter-to-waste (or ripening) period of 1 to 2
days before being used to supply the system. A ripening period is an interval of
time immediately after a scraped or resanded filter is put back on-line, in which

the turbidity is significantly higher than the normal operation mode.

VI-11



Diatomaceous Earth Filtration

Diatomaceous earth (DE) filtration, also known as precoat or diatomite filtration,
is applicable to direct treatment of surface waters for removal of relatively low

levels of turbidity and microorganisms.

Diatomite filters consist of a layer of DE about 3 mm (1/8 inch) thick supported
on a septum or filter element. The thin precoat layer of DE must be supplemented
by a continuous body feed of diatomite, which is used to maintain the porosity of
the filter cake. If no body feed is added, the particles filtered out will build up
on the surface of the filter cake and cause rapid increases in headloss. The
problems inherent in maintaining a perfect film of DE on the septum have
restricted the use of diatomite filters for municipal purposes, except under certain
favorable raw water quality conditions, i.e., low turbidity and good bacteriological

quality. Figure 7 depicts this process.

Filtrate

' (ﬂ\ P
Clear liquid line

D Septum
) Backwash
. line \‘: #
Q QY \OHH .
Filler i
Bod
Pr':z?‘al {ee Precoat
tank Filter drain
Body feed K line
pump cake

Y
[ » To-drain

Raw

waler __"%? : Backwash /‘

source feed . drain line
pump

FIG. 7. DIATOMACEOUS EARTH FILTRATION

VI-12



Package Plants

Package plants are not a separate technology in principle from conventional or
direct filtration technology. They are, however, different enough in design
criteria, operation and maintenance requirements that they should be handled as an
alternate technology. The package plant is designed as a factory-assembled, skid-
mounted unit generally incorporating a single, or at the most, several tanks. A
complete treatment process typically consists of chemical coagulation, flocculation,
settling and filtration. Package plants generally can be applied to flows ranging
from about 25,000 gpd to approximately 6 mgd. Several types of treatment
processes are used in package plants; three are listed below.

Conventional Package Plants

Package water treatment plants are available from several manufacturers in a wide
range of capacity, incorporating a complete treatment process (coagulation,
flocculation, settling, and filtration). Design criteria used for these package plants
varies widely. Some manufacturers adhere closely to accepted conventional design
practices such as 20- to 30-minute flocculation detention time, a 2-hour
sedimentation detention time and rapid sand filters rated at 2 gpm/sq. ft. Other
manufacturers have utilized new technology including tube settlers and high-rate
dual and mixed-media filters to reduce the size of a plant and hence extend the

capacity range of single factory-assembled units.

Tube Type Clarification Package Plants

A flow diagram for a package plant incorporating tube settlers is shown in Figure
8. The coagulant chemicals are added at the influent control valve. A
polyelectrolyte coagulant aid is supplied as the water enters the flash mix chamber
or static mixer. After the treatment chemicals are added and mixed, the water is
introduced into a mechanical flocculator. Flocculation detention time can vary
from 10 minutes in small units to 20 minutes in larger units. The flocculated
water is then distributed through a bank of tube settlers, which consist of many 1-
inch deep, split-hexagonal-shaped passageways that provide an overflow rate,
related to available settling surface area, of less than 150 gpd/sq ft. This overflow

VI-13



rate, together with a settling depth of only 1 inch, can result in effective removal

of flocculated turbidity with a detention time of less than 15 minutes.

)
—{T

Settling Tube
Chamber

Effluent
Connection

Polyelectraolyte

Alum

Ftash Mix Chomber .
Flocculation

J

Chemical Feed System

| -
)

g
%
—

Waste

FIG. 8 TUBE TYPE CLARIFICATION PACKAGE PLANT

VI-14

Clear Watery
and

Backwash

Storage

Chlorine

SCHEMATIC

Finished
Vater



After passing through the tube settlers, the clarified water flows to a gravity
mixed-media filter. The filters are designed to operate at a constant flow rate.
The package plant filter is designed to backwash automatically once a preset filter
headloss is reached. The operator may override the automatic controls and
backwash the filter manually. During backwash, the material accumulated in the

tube settlers is automatically drained from the unit.
Adsorption Clarifier Package Plant

A package plant manufacturer introduced a new concept in package water
treatment plant design in the early 1980s that utilized an upflow filter of low-
density plastic bead media (sometimes called an adsorption clarifier), followed by a
mixed-media filter for final polishing. The adsorption clarifier replaces the
flocculation and settling processes and results in an extremely compact unit.
Figure 9 is a flow diagram of an Adsorption Clarifier Package Plant illustrating
the operating cycles. During operation, chemically coagulated water is introduced
into the bottom of the adsorption clarifier compartment where it passes upwards
through a bed of buoyant adsorption media. The adsorption clarifier combines the

processes of coagulation, flocculation, and settling into one unit process.

P@

[ )

Operating Water Level

Sl Weir Level 7

[ —

Influent L_‘__‘l><l;11 Water Flow i
— |0 © 06 0 0 06 ¢ 0 6 © 6 o 0 © O ©O

i?: 'T:;ih l N Filtration Mode
FI1G. 9 ADSORPTION CLARIFIER PACKAGE PLANT Tlfeaeiraf:}rent

VI-15



In passing through the adsorption media, the chemically coagulated water is
subjected to: (1) mixing, (2) contact flocculation, and (3) clarification. At
operating flow rates, the mixing intensity defined by the mean temporal velocity

gradient value, G, ranges from 150 to 300 sec'l.

Flocculation is accomplished by
turbulence as water passes through the adsorption media and is enhanced by

contact with flocculated solids attached to the media.

Turbidity removal in the adsorption clarifiers is accomplished by adsorption of the
coagulated, flocculated solids on the surfaces of the adsorption media and on
previously attached solids. The adsorption clarifier provides pretreatment, which
may be better than the performance achievable with complete flocculation and
settling processes. Turbidity removal in this stage may range up to 95 percent.

Cleaning of the adsorption clarifier is accomplished by flushing. This flush cycle
is initiated by a timer, but the equipment also includes a pressure switch that
monitors headloss across the adsorption media and can automatically initiate a
flushing cycle if required. Air is distributed through perforated laterals beneath
the adsorption media. This causes an immediate expansion in the adsorption media
and a vigorous scrubbing action takes place. Dislodged solids are then
hydraulically flushed out of the top of the adsorption clarifier to waste. Influent
water is used to flush the adsorption clarifier. Flushing frequency may vary,
depending upon influent water quality. Typically, the controls are set up to
initiate a flushing cycle every 4 to 8 hours. Unlike conventional filters, complete
cleaning of the adsorption clarifier is not required, as the majority of solids are
removed by the violent agitation provided during the first minutes of the flush
cycle. Also, more efficient performance of the adsorption clarifier occurs if some

residual solids are left on the media.

The mixed-media filter is backwashed in a manner similar to a conventional filter.
Although the filter may not necessarily be backwashed each time the adsorption
clarifier is flushed, the equipment is designed to ensure that a backwash cycle is

always preceded by a flushing cycle.

VI-16



Application Criteria and Requirements

Before selecting a package plant for a particular application, it must be determined
that it can produce the required quality and quantity of water from the proposed
raw water supply. Package plants characteristically have limitations (especially
those employing high-rate unit processes) related to the quality characteristics of
the raw water supply, which must be recognized. For example, such factors as low
raw water temperature, high or flushing turbidity, excessive color, or atypical
coagulant dosages (higher than expected based upon normal turbidity levels) may
influence the selection and rating of a particular package plant. The
manufacturer’s nameplate capacity of a package plant may have to be downrated
or a larger unit selected to handle difficult treatment conditions. Water supplies of
consistently high turbidity (greater than 200 NTU) may require presedimentation
prior to treatment in a package plant.

It is recommended that all records of raw water quality be reviewed to determine
the full range of treatment conditions to be expected before a particular capacity
package plant is selected. Especially valuable are laboratory analyses of
representative raw water supplies to provide information critical to a proper
application. Under certain conditions, on-site pilot tests may be justified and
warranted to verify the suitability of a package plant. This is especially important
because many of the new package plant designs employ high-rate, short-detention
time unit processes which require close control in order to perform effectively.
Advance information on the quality of the proposed raw water supply and its
treatment characteristics helps to ensure a successful installation.

Each of these technologies provides different levels of treatment; their selection is
based on the source water quality. A summary of the treatment capabilities of the
various technologies is presented in Table 16. The treatment capabilities are based

on the number of log removals of Giardia cysts, viruses and total coliforms.

VI-17



TABLE 16
REMOVAL CAPABILITIES OF FILTRATION PROCESSES!

LOG REMOVALS
GIARDIA TOTAL

CYSTS YIRUSES COLIFORM

Conventional Treatment 2-3 1-3 >4
Direct Filtration 2-3 1-2 1-3
Slow Sand Filtration 2-3 1-3 1-2
Diatomaceous Earth Filtration 2-3 1-2 1-3
1

Package treatment plants have various treatment processes; no standard
removal efficiencies have been established.

One (1) log removal is equal to 90% removal. Two (2) log removal is equal to 99%
removal and so on. The removals shown in Table 16 are based on proper operation
and maintenance of the particular technology.

In general, conventional treatment, direct filtration, slow sand filtration and
diatomaceous earth filtration can be designed and operated to achieve the
maximum removal of the water quality parameters indicated in Table 16.

However, for the purpose of selecting the appropriate filtration and disinfection
technologies and for determining design criteria, these filtration processes should
be assumed to achieve a 2-log removal of Giardia cysts and a 1-log removal of
viruses. This conservative approach will assure that the treatment facility has
adequate capability to respond to non-optimum performance due to changes in raw
water quality, plant upsets, etc. The balance of the required removals and/or
inactivation of Giardia cysts and viruses would be achieved through the application

of appropriate disinfection.

VI-18



General guidelines for selecting filtration processes, based on total coliform count,
turbidity, and color are presented in Table 17. It is not recommended that
filtration systems other than those listed in Table 17 be used when the general raw
water quality conditions exceed the values listed, unless it has been demonstrated
through pilot testing that the technology can meet the performance criteria under
the raw water quality conditions expected to occur at the site.

The filtration processes listed in Table 17 are capable of achieving the required
performance criteria when properly designed and operated if they are treating a
source water of suitable quality (i.e., generally within the ranges indicated in Table
17). )

Note that the removal of organics is not listed as a criteria for design of a filter
plant. Most filtration processes utilizing chemical coagulation and flocculation
will meet standards for removal of naturally occurring organic compounds, but
they may not remove certain synthetic (man-made) organics such as pesticides,
solvents or fuels. If these contaminants are routinely present in the source (not the
case in Summit Lake), the treatment system can be designed for their removal. It
is not normally cost-effective, however, to provide this more sophisticated and
costly treatment as a precaution, for example, against accidental spills of
contaminants. If spills occur, they generally are reported or detected and the
treatment plant is taken out of service until the threat is past. Many filtration
designs can accommodate the later addition of unit processes for organics removal,
such as powdered or granular activated carbon filtration, should it become
necessary. For individuals who wish to take this precaution or remove organics
below even the health protection level, there are effective point-of-use (faucet)
devices, or more expensive whole house systems, that will provide this added level

of protection. See Chapter VII for further discussion of home treatment systems.

VI-19



TABLE 17

GENERALIZED CAPABILITY OF FILTRATION SYSTEMS
TO ACCOMMODATE RAW WATER QUALITY CONDITIONS

GENERAL RESTRICTIONS

TOTAL
COLIFORMS TURBIDITY COLOR
TREATMENT (/100 ML) NTU (CU)
Conventional with
predisinfection <20,000 No restrictions <75
Conventional without
predisinfection <5,000 No restrictions <75
Direct filtration
with flocculation <500 <7-14 <40
In-line filtration <500 <7-14 <10
Slow sand filtration <800 <10 <5
Diatomaceous earth
filtration <50 <5 <5

Table 18 summarizes the limited water quality data available on the design
parameters shown in Table 17. Additional water quality testing would be

necessary to determine the turbidity and color levels.

VI-20



TABLE 18
SUMMIT LAKE WATER QUALITY DATA

Total Coliforms <200 (#/100 ml)
Turbidity 1 NTU*
Color 15 color units*

* Based on single sample

COST ESTIMATES

Project Costs

Estimated project construction costs and total project costs are presented in this
section of the report where appropriate project construction costs are based on
recent actual projects designed by Gray & Osborne. The construction costs
presented are based on a pre-design level of analysis and detail, and by this nature,
may not completely define all construction requirements.

Construction costs include an estimate for Washington State sales tax and a
contingency factor of 20 percent to allow for more specific construction
requirements which may be identified in the final design.

The total project costs include allowances for engineering services for survey
design, preparation of permits, easements, preparation of contract documents,
construction management inspection, facility startup where appropriate and as-
builts. The overhead costs of 30% also include legal, administrative and financing.
The overhead costs however do not inc!ude the cost of property acquisition,
casements and their negotiation. In specific project cost estimates where major site

acquisition is required, the costs may be included as a specific line item.

The cost estimates provided are based on March 1991 costs and the Engineering
News Record (ENR), Construction Cost Index (CCI) for that same period. The
ENR-CCI Seattle area for this report is 4,975. The ENR-CCI is based on calculated
prices of construction materials and labor, based on a value of 100 in 1913, The
cost estimates can be updated in future years by utilizing the ENR-CCI for the

Seattle area of that particular point in time.

VI-21



SUPPLY

Based on the existing water quality data it is suggested that direct filtration with
flocculation be considered as the optimum treatment technology suitable for
Summit Lake water. Both slow sand and diatomaceous earth filtration have
limited abilities to remove color from source waters. Direct filtration can provide
adequate treatment for Summit Lake water for a lower cost than a conventional

treatment process.

A direct filtration plant can include several different pretreatment unit processes
depending upon the application. In its simplest form, the process includes only in-
line filters preceded by chemical coagulant application, mixing and flocculation.
The mixing step can be satisfied by influent pipeline turbulence or with a device
called a static mixer. In larger plants with gravity filters, an open rapid-mix basin
with mechanical mixers typically is used. Refer again to Figure 4, illustrating the
unit processes of a typical direct filtration plant including flocculation.

The direct filtration plant should be sized to provide 255 gpm with the capacity to
expand to 350 gpm at some future date based on the water supply requirements

discussed in the previous section.

The intake for the water treatment plant should be able to furnish, under all
foreseeable conditions, an adequate supply of raw water. The quality of the raw
water should be as consistent as possible to minimize the need for adjustment of
treatment chemical doses and other process variables. The intake should be
designed to be capable of withdrawing water from various depths in the lake to
provide flexibility in obtaining the best quality water and to react to seasonal

changes in water quality.

A previous study has documented the presence of both total and fecal coliforms at
ten different sampling points in the lake. Apparently, there are several sources of
contamination and the entire lake is effected. There is no preferred intake
location based on existing water quality data. The treatment process is designed to
remove the levels of coliforms presently found in the lake. Care should be taken

in locating the intake structure away from potential sources of contamination, i.c.,

VI-22



failing septic systems, but the direct filtration process can successf ully treat the

existing level of coliform contamination.

The raw water will be pumped from the intake to the treatment plant location.
The treatment chemicals, typically aluminum sulfate and polymers, are injected to
the raw water and mixing is accomplished by either mechanical mixing or through
the use of a motionless mixing element. The chemically treated water is then
flocculated (gently mixed) to allow the particles in the water to stick together.
The water then passes through a sand and anthracite filter where the particles in
the water are removed by adsorption unto the filter media. The filtered water is
then disinfected by the addition of chlorine.

Following filtration, the treated water is stored in a structure called a clearwell.
Disinfectant is added to the water in the clearwell and an adequate ‘contact time is
provided to allow additional removal (or inactivation) of Giardia cysts and viruses.
The total removal requirements is 3-log (99.9%) for Giardia and 4-log (99.99%) for
viruses. Direct filtration provides 2-log Giardia removal and 1-log virus removal.
An additional 1-log removal of Giardia and 3-log removal of viruses must occur in
the disinfection process. Chlorination is typically used as a disinfecting agent in
municipal water treatment plants. Chlorine is much more effective in inactivating
viruses than Giardia cysts so the critical factor in determining contact time
required in the clearwell is based on Giardia cyst inactivation. The inactivation of
Giardia cysts is based on chlorine concentration (C) times the contact time (T). A
CT vaiue may be calculated based on chlorine concentration times contact time.
The contact time is determined based on either actual flow studies or, in this case,
on theoretical contact times in the proposed clearwell structure. The CT required
to achieved a 1-log removal of Giardia cysts is affected by both water temperature
and pH. Assuming a low water temperature of 5°C, a pH of 6.5 and a chlorine
concentration of 1 mg/l; the required CT value for 1-log Giardia cyst removal is 42.
In this case, that corresponds to approximately 45 minutes contact time. The
contact time should be doubled to account for uneven mixing and low water
conditions in the clearwell. Based on the ultimate flow of the plant, 350 gpm, and
the contact time required, 90 minutes, the clearwell should be designed to hold
31,500 gallons or 4,210 cubic feet. The size of the clearwell may be limited by
providing increased baffling and a circuitous flow path that minimizes "short

circuiting".

VI-23



Table 19 shows a breakdown of the estimated costs for the direct filtration water
treatment plant. The estimate includes a metal building to house the treatment
unit, the distribution and backwash pumps, the intake structure, the clearwell
structure, backwash basins and all electrical and control components. The estimate

includes an auxiliary generator to provide backup power during power outages.

TABLE 19

DIRECT FILTRATION WATER TREATMENT PLANT
COST ESTIMATE

ITEM COST
1. Mobilization $40,000
2, Metal Building 80,000
3. Distribution Pumps 23,000
4, Backwash Pumps 14,000
5. Treatment Unit 252,000
6. Intake and Raw Water Piping 36,000
7. Utilities 7,000
8. Backwash Basins 28,000
9. Clearwell 40,000
10. Electrical 32,000
11, Instrumentation and Control 34,000
12, Auxiliary Generator 32.000
Subtotal $618,000
Contingency (20%) 1 00
Subtotal $741,600
Taxes (7.8%) 57.800
TOTAL $799.400

A direct filtration plant of the size discussed, including the clearwell, will cost
approximately $800,000 to construct. Annual costs to operate and maintain a plant
of this type could be as high as $45,000.

VI-24



PROPOSED WATER
TRANSMISSION SYSTEM

SUMMIT LAKE
THURSTON COUNTY

s ENGINEERS

G
CONSULTING

Boo_srsn PUMP STATION

—

BRI
. N e -
’ .
x
i

‘LAKE SHORE DRIVE

L

\
\
\

>

\

=il

P

6~INCH WATER MAIN

T TNy



STORAGE

A centralized water system will require 500,000 gallons of storage to meet the
needs of the existing developed lots. The storage requirement could increase to
672,000 gallons if all the lots within the Lake Management District were developed.
Initially, it would be necessary to construct the existing storage requirement of
500,000 gallons. Assuming that the reservoir were 40 feet tall, the diameter would
need to be 46 feet. A one-acre site would be required at some location and a
suitable elevation to provide sufficient water pressure to the majority of homes
circling the lake. The overflow elevation should be at 640 feet so the site elevation
should be approximately 600 feet. For a reservoir of this size, it is recommended
that it be constructed from welded steel plates. The reservoir should meet the
requirements of the American Water Works Association (AWWA) for welded steel
tanks (D-100).

The construction cost of a 500,000 gallon welded steel reservoir is $320,000.

TRANSMISSION

The area around Summit Lake contains bedrock outcroppings that may increase the
cost of installing the proposed water line in the roadway right-of-way. It is
estimated that approximately 5% of the proposed alignment around Summit Lake
would require excavation of bedrock. This excavation work would increase the
installation cost of the water line. Installation of the water line along the Lake
shore was considered as an alternate alignment. This alternate alignment was not
considered feasible due to the anticipated problem of obtaining easements,
difficulty of construction in the shoreline area, permitting concerns and the
difficulty of maintaining such a water line.

A centralized water system would require a transmission and distribution system to